
 

PRELIMINARY AGENDA  
CITY COMMISSION 
AUGUST 19, 2025 

ED “BOSH” FROEHLICH MEETING ROOM 
MANDAN CITY HALL 

5:30 PM 
WWW.CITYOFMANDAN.COM 

  
The public may access the LIVE meeting at:   
Watch & Listen  
Government Access (Midcontinent) cable channels 
2 & 602 HD Streaming LIVE at: 
tinyURL.com/FreeTV-602 and on Roku or Apple TV 

Listen 
Radio Access 102.5 FM 
RadioAccess.org 

Web: https://us02web.zoom.us/j/85935895270 
The City of Mandan is encouraging citizens to provide their comments for agenda items via 
email to info@cityofmandan.com. Please provide your comments before Noon on the day of the 
meeting. Include the agenda item number your comment references. Comments will be 
forwarded to the Commissioners and appropriate departments. 
[...]
June 3,180 4,240 3,076 3,170 2,921 3,859 3,172 3,541 3,437 3,110 2,622 3,099 2,690 2,922 

July 2,796 4,717 2,969 4,333 2,532 2,974 3,069 3,527 3,314 3,873 2,428 2,893 2,253 2,212 

August 2,716 4,081 2,314 4,306 2,988 3,363 3,099 3,600 3,191 3,792 2,518 2,802 2,034 3,837 

September 3,021 4,214 3,009 3,584 3,390 3,644 2,877 3,777 3,219 3,710 2,505 3,306 3,017 3,072 

October 3,207 4,532 3,223 3,651 3,175 3,349 2,258 3,084 3,519 3,805 2,634 3,409 3,932 4,424 

November 2,875 5,565 2,956 3,745 3,336 3,912 2,744 3,674 3,137 3,423 2,454 3,216 3,905 3,482 

December 2,504 4,134 3,089 2,915 2,988 3,055 2,833 4,072 3,096 3,164 1,911 3,099 3,741 3,823 

Average 3,221 4,013 2,821 3,826 3,057 3,518 3,072 3,745 3,090 3,648 2,539 3,084 2,982 3,424 

Pop. Est. 22133 22133 22356 22356 22487 22487 22670 22670 24230 24230 24447 24447 24929 24929 

Per Capita 0.15 0.18 0.13 0.17 0.14 0.16 0.14 0.17 0.13 0.15 0.10 0.13 0.12 0.14 

Peak 
Month 4,214 5,565 3,223 4,962 3,390 3,912 3,630 4,471 3,519 4,446 3,022 3,409 3,932 4,424 

Peak 
Factor 1.31 1.39 1.14 1.30 1.11 1.11 1.18 1.19 1.14 1.22 1.19 1.11 1.32 1.29 

Page 160 of 264



 

P00510-2018-005       Page 9 
Think Big. Go Beyond.   www.ae2s.com 

 

Table 2.10 Typical Loading Values and Peak Month Factors for Load Projections 

Characteristic 
Loading  

(pounds/capita-day) 
Peak Month  

Loading Factor 
Peak Day  

Loading Factor 

BOD5 0.17 1.33 – 1.38 2.21 – 2.34 

TSS 0.20 1.39 – 1.46 2.2 – 2.35 

TKN as Nitrogen 0.0293 1.33 – 1.38 2.21 – 2.34 

 

The average per capita loading BOD5 loading value (pounds/capita-day) from 2006 to 2015 is 

approximately 0.182. From 2016 to 2022 the average BOD5 loading value is 0.13. It is assumed 

that a I&I correction had taken place that resulted in the reduction of the loading values. For the 

purpose of this Report, 0.17 will be used for the peak month BOD5 loading value per Ten State 

Standards. Similarly, with TSS, the peak month loading will be 0.20 per Ten State Standards. Due 

to high variation in historical loading data, the design load peaking factors for future flow 

projections will be those provided Table 2.10.  

To accurately evaluate mechanical treatment plants and aeration systems, it is important to utilize 

the peak month and peak day loads. The peak loading factors were determined using the 

following equations from Viessman and Hammer, 5th Edition (1993). In general, the load peaking 

factors decrease as the average load increases. The peaking factors for TKS were assumed to be 

the same values as determined for the BOD5 peak loading factors. 

 

BOD5 

The average BOD5 loadings were calculated using population and per capita loading. The peak 

month and peak day load peaking factors were applied to the average annual loadings. Table 2.11 

shows the BOD5 load projections.  

 

Page 161 of 264



 

P00510-2018-005       Page 10 
Think Big. Go Beyond.   www.ae2s.com 

 

Table 2.11 Average Annual, Peak Month, and Peak Day BOD Projections 

Year 

Average 
Annual BOD  

(lbs/day) 

Calculated 
Peak Month 

Factor 

Peak Month 
BOD  

(lbs/day) 

Calculated 
Peak Day 

Factor 

Peak Day 
BOD 

(lbs/day) 

2025 4,405 1.36 5,990 2.26 9,955 

2030 4,898 1.35 6,612 2.25 11,020 

2035 5,435 1.34 7,283 2.24 12,174 

2040 5,923 1.34 7,937 2.22 13,149 

2045 6,389 1.33 8,497 2.21 14,119 

 

TSS 

Average TSS loadings were calculated using population and per capita loading. The Peak month 

and peak day load peaking factors were applied to the average annual loadings. Table 2.12 shows 

the TSS load projections. 

Table 2.12 Average Annual, Peak Month, and Peak Day TSS Projections 

Year 

Average 
Annual TSS  

(lbs/day) 

Calculated 
Peak Month 

Factor 

Peak Month 
TSS  

(lbs/day) 

Calculated 
Peak Day 

Factor 

Peak Day 
TSS 

(lbs/day) 

2025 5,182 1.43 7,410 2.26 11,711 

2030 5,762 1.42 8,182 2.25 12,965 

2035 6,394 1.41 9,016 2.24 14,323 

2040 6,968 1.38 9,613 2.22 15,469 

2045 7,516 1.37 10,329 2.21 16,610 

 

TKN 

Average TKN Loadings were calculated using population and per capita loading. The peaking 

factors for TKN are approximately equal to the BOD5 peaking factors, therefore the peak month 

and peak day load peaking factors for BOD5 were applied to the average annual loadings. Table 

2.13 shows the TKN loadings. 

Table 2.13 Average Annual, Peak Month, and Peak Day TKN Projections 

Year 

Average 
Annual TKN  

(lbs/day) 

Calculated 
Peak Month 

Factor 

Peak Month 
TKN  

(lbs/day) 

Calculated 
Peak Day 

Factor 

Peak Day 
TKN 

(lbs/day) 

2025 759 1.36 1,032 2.26 1,716 

2030 844 1.35 1,140 2.25 1,899 

2035 937 1.34 1,255 2.24 2,098 

2040 1021 1.34 1,368 2.22 2,266 

2045 1101 1.33 1,464 2.21 2,433 

 

Page 162 of 264



 

P00510-2018-005       Page 11 
Think Big. Go Beyond.   www.ae2s.com 

 

The average and peak monthly and daily values of BOD5, TSS, and TKN will be used in Section 3 

and 5 to evaluate the existing treatment process and identify alternatives for any noticeable 

deficiencies, respectively. The results will then be compared against the original Master Plan and 

any updates will be recommended.  

3.0 WASTEWATER TREATMENT FACILITY ASSESSMENT 

3.1 Introduction 
The purpose of this section is to summarize the adequacy and condition of the WWTF and identify 

any critical constraints that have emerged and taken higher priority than what was previously 

identified in the original Master Plan. The capacity of each unit was derived from the original 

Master Plan. For unit processes that have been upgraded since the original Master Plan, reports, 

record drawings of the facility upgrade, and equipment documents have been reviewed to 

determine updated capacity. Upgraded processes are further detailed in Section 3.2. Table 3.1 

summarizes the existing hydraulic capacity of the major treatment unit processes based upon 

hydraulic calculations developed in the original Master Plan, manufacturer’s data, or upgraded 

unit capacity. 

Table 3.1 Unit Process Treatment Capacity 

Process No. of Units Design Capacity 

Fine Screen 1 6.8 MGD 

Vortex Grit Removal 1 5.4 MGD 

Parshall Flume 1 10.4 MGD 

Selector Inlet Piping - 5.0 MGD 

Selector Basin 1 5.0 MGD 

Biolac Basin 1 2.2 MGD (Max Month) 

Clarifiers 4 4.0 MGD 

Bypass to Pond 2 - 3 MGD 

UV Disinfection 2 UV Banks 7 MGD 

Effluent Lift Station 2 1,750 GPM 

Facultative Sludge 
Basin (FSB) 

1 
230 days at 3% solids 

(at 1.94 MGD) 

Outfall 1 5.0 MGD 

 

 

Page 163 of 264



 

P00510-2018-005       Page 12 
Think Big. Go Beyond.   www.ae2s.com 

 

3.2 Projects/Modifications from Original Master Plan 
Since the original Master Plan, there have been three primary projects that have taken place to 

update existing treatment process. The facility upgrades and associated year completed are as 

follows: 

• Mandan WWTF Interim Treatment Phase I (year completed: 2012) 

o Preliminary Treatment: New grit removal system.  

o Site Piping: Butterfly valve replacement. 

 

• Mandan WWTF Outfall Rehabilitation (year completed: 2013) 

o Outfall: Existing manhole rehab and outfall pipeline lining.  

 

• Mandan WWTF Interim Optimization (year completed: 2016) 

o Preliminary Treatment: Replaced fine screen, added a bypass microscreen, HVAC 

and odor control. 

o Selector Tank: Replaced mixers. 

o Ultraviolet (UV) System: New UV system. 

o Blower Building: New turbo blowers. 

 

3.3 Wastewater Treatment Facility Condition 
An assessment of the physical condition of the accessible portions of the WWTF was conducted 

through an on-site inspection conducted by various personnel at AE2S and the operations and 

maintenance staff at the facility. Additional information was provided by the WWTF staff and that 

includes recorded flows and loads dating back to 2009, and operational, structural, electrical, and 

I&C concerns of the WWTF. The facility condition described below will identify the issues outlined 

in the original Master Plan as well as identify any new constraints due to increased flows and loads. 

3.3.1 Pretreatment Building 

Screening 

The fine screen was updated in the Mandan WWTF Interim Optimization project and a bypass 

microscreen was added on. The screening has a rated capacity of 6.8 MGD. The operations staff 

are satisfied with the performance and the condition. 

Grit Removal 

The vortex grit chamber was updated in 2012 with a JETA Grit Trap Model 300 with a rated capacity 

of 5.4 MGD. The grit classifier was updated to an Elmco Jones & Attwood Model 100 and equipped 

with a 12 revolution per minute (rpm) screw driven by a 1.0 hp motor. The maximum rated capacity 

for the grit cyclone and classifier is 250 gallons per minute (GPM) for both. 

Page 164 of 264



 

P00510-2018-005       Page 13 
Think Big. Go Beyond.   www.ae2s.com 

 

Parshall Flume 

The influent flow is measured by a 12-inch throat width Parshall flume. The flume is designed to 

convey and measure flows between .078 and 10.4 MGD. The flooding issues identified in the 

original Master Plan indicated that there were hydraulic limitations with the piping downstream 

of the flume caused by butterfly valves due to debris obstruction. The butterfly valves were 

replaced with gate valves in the 2012 project, which alleviated the hydraulic concerns with the 

flume.  

3.3.2 Selector Basin 

The volume of the selector basin is approximately 450,000 gallons with a current detention time 

of approximately 2.2 hours at the historic peak day flow  and 4.9 hours at design average flow of 

2.2 MGD. The city has no phosphorous limits at this time, but the North Dakota Department of 

Water Quality could implement a limit in the future. As explained in the original Master Plan, the 

selector basin could be utilized to address phosphorus limits by operating the basins two 

compartments in anaerobic/anoxic configuration. Modifications to the return sludge piping would 

be necessary to optimize operating in a biological phosphorus mode.  The selector basin structure 

is still in good condition with no visible signs of structural deterioration. The mixers were replaced 

in the 2016 project. 

3.3.3 Extended Aeration (BiolacTM) 

With the projected flows and loads, the aeration basin is currently the primary bottleneck in terms 

of both capacity and lack of basin redundancy. The design loading is 6,350 lbs/day BOD5 based 

upon a design flow of 2.2 MGD and design influent concentration of 346 mg/l. It is estimated that 

the design capacity will be exceeded by 2028.  

Aeration Capacity 

The blower capacity was upgraded with two turbo blowers in 2016.  The blowers have the 

capacity to meet peak day air demands through 2035.  Three of the existing centrifugal blowers 

were left in service for additional redundancy.    

Redundancy and Reliability 

A single aeration basin and the inability to isolate the basin from the integral clarifiers does not 

provide any redundancy for maintenance. While work on the aeration diffusers can be done above 

water, there is currently no set up to clean out the basin of the solids that have accumulated over 

time or take the basin down in the event of a liner failure. Cleaning out the basin could be done 

but would be expensive and/or operationally challenging to maintain compliance during cleaning 

operations. As treatment alternatives are identified in Section 5, redundancy and the continued 

use of the existing facilities will be an integral part of the evaluation process. 

Page 165 of 264



 

P00510-2018-005       Page 14 
Think Big. Go Beyond.   www.ae2s.com 

 

3.3.4 Clarification 

The issues that were identified in the original Master Plan still hold true as there have been no 

upgrades to the clarifiers. The clarifiers do not conform with typical engineering design practices 

for clarifiers, resulting in the clarifiers being overloaded at peak flows. This intensifies the problems 

with poor settling that have been experienced by the WWTF. In addition, the clarifiers are at the 

end of their useful life and need to be addressed. 

Redundancy and Reliability 

As noted above and expressed by the facility staff, the primary concern is the inability to isolate 

any of the clarifier chambers from the process flow. This does not allow for the staff to perform 

maintenance tasks without having to bypass the entire secondary treatment system. The staff also 

stated the hydraulic short circuiting expressed in the original Master Plan does still occasionally 

occur, which could result in reduced clarifier efficacy and elevated TSS in the effluent.  The 

recommended long-term solution would be to construct new clarifiers that are compliant with 

Ten States Standards and that can be isolated from the aeration basin.  Modifications would be 

required to take the existing clarifiers out of service and there are constructability concerns due 

to the direct connection of the clarifiers to the aeration basin.  Aeration and/or mixing would need 

to be added to keep solids from settling in the existing clarifiers. 

3.3.5 Ultraviolet Light Disinfection 

The ultraviolet (UV) light system was upgraded during the 2016 project. The UV system has a 

design capacity of 7 MGD and can be expanded to 11 MGD. The UV room is in good condition 

with no visible structural deficiencies.  Based on the updated flows, the UV system has the 

capability to operate up until 2045 or the equipment design life, whichever comes first.  

3.3.6 Effluent Lift Station 

The effluent lift station contains two submersible pumps that were installed in 1998. The pumps 

have 14 HP motors and can pump up to 1,750 gpm. The effluent lift station can be utilized or 

bypassed depending on the Missouri River water surface elevation at the outlet pipe. The firm 

capacity of the effluent lift station is currently exceeded, as identified in the original Master Plan 

as no updates have been made since. Both pumps would likely be required during a wet weather 

event with no pumping redundancy. The effluent lift station structure is in good condition and 

has seen minimal use and expected to last through the design life period.   

3.3.7 Blower Building 

Two 200 horse power (hp) high efficiency turbo blowers were installed during the 2016 project. 

Three of the existing 60 hp Sutorbilt were left in service for redundancy.  The Sutorbuilt rotary 

positive displacement blowers are capable of providing 1,650 standard cubic feet per minute 

(scfm) at 6 pounds per square inch (psi).  

Page 166 of 264



 

P00510-2018-005       Page 15 
Think Big. Go Beyond.   www.ae2s.com 

 

3.3.8 Site Piping 

The site piping between the Pretreatment Building and Selector basin is sized to handle a peak 

flow of 5 MGD. Typical WWTF gravity site piping is designed for a flow velocity between 2 feet 

per second (fps) and 3 fps. The current 18-inch ductile iron pipe (DIP) has a velocity of 

approximately 4.4 fps at 5 MGD. The original Master Plan recommended the existing 18-inch DIP 

be upsized to a 24-inch DIP and replacing butterfly valves with gate valves. These issues result in 

excessive headloss at peak hour flows resulting in hydraulic issues upstream at the parshall flume. 

3.3.9 Outfall 

The outfall piping was rehabilitated with a cure-in-place liner and manholes were installed to 

address capacity issues in the 2013 Outfall rehabilitation project. The length of the outfall piping 

is approximately 5,900 feet. The capacity of the updated 36-inch inverted syphon that spans 

underneath Lakewood harbor area development has a capacity of approximately 7.5 MGD but 

also serves as a sediment trap at low velocities. The 24-inch outfall has a free flow capacity of 5.0 

MGD, which will be exceeded in 2035 based on flow projections. The condition of the outfall is 

adequate but as pointed out in the original Master Plan, there is significant root intrusion through 

joints, resulting in significant infiltration. A hydraulic analysis of the outfall was completed in the 